PERICARDIAL DISEASE (AL KLEIN, SECTION EDITOR)

Recurrent Pericarditis: Modern Approach in 2016

Massimo Imazio^{1,2} · Yehuda Adler^{3,4} · Philippe Charron⁵

Published online: 23 April 2016 © Springer Science+Business Media New York 2016

Abstract Recurrent pericarditis is one of the most troublesome complications of pericarditis occurring in about one third of patients with a previous attack of pericarditis. The pathogenesis is presumed to be autoimmune and/or autoinflammatory in most cases. The mainstay of therapy for recurrences is physical restriction and anti-inflammatory therapy based on aspirin or NSAID plus colchicine. Corticosteroids at low to moderate doses (e.g., prednisone 0.2 to 0.5 mg/kg/day) should be considered only after failure of aspirin/NSAID (and more than one of these drugs) or for specific indications (e.g., pregnancy, systemic inflammatory diseases on steroids, renal failure, concomitant oral anticoagulant therapy). One of the most challenging issues is how to cope with patients who have recurrences despite colchicine. A small subset of patients (about 5 %) may develop corticosteroid-dependence and colchicine resistance. Among the emerging treatments, the three most common and evidence-based therapies are based on azathioprine, human intravenous immunoglobulin (IVIG), and anakinra. After failure of all options of medical therapy or for those patients who do not tolerate medical therapy or have serious adverse events related to medical therapy, the last possible option is the surgical

This article is part of the Topical Collection on Pericardial Disease

Massimo Imazio massimo_imazio@yahoo.it; massimo.imazio@unito.it

- ¹ Cardiology Department, Maria Vittoria Hospital, Torino, Italy
- ² Department of Public Health and Pediatrics, University of Torino, Torino, Italy
- ³ Chaim Sheba Medical Center, Tel Hashomer, Israel
- ⁴ The Sackler School of Medicine Tel Aviv University, Tel Aviv, Israel
- ⁵ Université de Versailles-Saint Quentin, Hôpital Ambroise Paré, AP-HP, Boulogne-Billancourt, France

removal of the pericardium. Total or radical pericardiectomy is recommended in these cases in experienced centers performing this surgery. A stepwise approach is recommended starting from NSAID and colchicine, corticosteroid and colchicine, a combination of the three options (NSAID, colchicine and corticosteroids), then azathioprine, IVIG, or anakinra as last medical options before pericardiectomy.

Keywords Pericarditis · Recurrence · Therapy · Colchicine · Prognosis

Introduction

Recurrent pericarditis is one of the most troublesome complications of pericarditis affecting one third of patients after a first attack of pericarditis [1, 2], but in patients with recurrent pericarditis, additional recurrences may occur in up to 50 % of those not treated with colchicine [3, 4, 5••]. Traditional therapy of recurrences was based on anti-inflammatory therapies with the adjunct of colchicine. In this setting, corticosteroids were suggested but are associated with frequent side effects and relapses during the tapering or withdrawal of the drugs [6, 7]. In these cases, patients often develop *corticosteroiddependence*, that is, recurrences after each attempt to reduce or withdraw corticosteroids.

In the last 10 years, several trials have been published on the efficacy and safety of colchicine for the management of recurrences $[1-4, 5^{\bullet\bullet}]$, but also, new therapies have been proposed for more difficult cases not responding to traditional therapies and colchicine $[7-9, 10^{\bullet}, 11, 12^{\bullet}, 13^{\bullet}]$. In 2015, new guidelines have been issued by the European Society of Cardiology (ESC), and a new algorithm of therapy has been proposed with a stepwise approach $[14^{\bullet\bullet}]$.



The aim of the present paper is to review current management of recurrences and new and emerging options for medical and surgical therapy of this condition.

Definitions

Recurrent pericarditis occurs when there is a symptom-free interval from a previous episode of pericarditis. Such time is arbitrarily defined as at least 4 to 6 weeks, considering the duration of the anti-inflammatory therapy for pericarditis and the possible time required by tapering of such therapies [2, 4, 14••]. If symptoms and signs are persisting without a clear free time from disease activity, the term "incessant pericarditis" is preferred [14••, 15, 16]. Such forms may directly progress to constriction and should be recognized in clinical practice [15].

The term "chronic" is generally referred, especially for pericardial effusions and constrictive pericarditis, to disease processes lasting for >3 months, and "chronic pericarditis" is an arbitrary term used by experts for disease lasting >3 months ($[14 \cdot \cdot]$; Table 1).

Etiology and Pathophysiology

The etiology of recurrences is poorly understood. Recurrent pericarditis is especially supposed to be immune-mediated in most cases, and this statement is supported by the evidence of non-organ specific autoantibodies and anti-heart antibodies in patients with recurrences [17, 18], as well as response to corticosteroids and colchicine [1–4, 5••, 6, 7].

In addition, recurrences may be caused by an underlying disease (e.g., systemic inflammatory disease, cancer) [18], new or recurrent viral infection (as reported in the Marburg experience in about 20 % of recurrent pericardial effusions) [19], but especially inappropriate treatment of the previous episode of pericarditis (either because of low doses of drugs or too short duration of therapy, or too fast tapering), or missed restriction of physical activities (Table 2) [20–22].

A specific subgroup of recurrences is related to an autoinflammatory disease, especially in children [23, 24]. Autoinflammatory diseases are characterized by periodic activation of the innate immune system for unknown reasons. Such activation is responsible for intense episodes of inflammation that may result in fever, pericarditis, rash, and/or joint swelling. These diseases also carry the risk of amyloidosis as a consequence of chronic and/or recurrent inflammation. The two most common diseases that have been reported to be associated with recurrent pericarditis include Familial Mediterranean Fever (FMF) and Tumor Necrosis Factor (TNF) Receptor-Associated Periodic Syndrome (TRAPS).

FMF is an autosomal recessive inherited disease caused by mutations of the MEFV gene located on short the arm of chromosome 16. FMF usually begins in childhood and occurs most commonly in people of Jewish, Armenian, Arab, and Turkish backgrounds. As many as 1 in 200 people in these populations have the disease. Patients with familial Mediterranean fever (FMF) suffer from recurring bouts of fever, most commonly with severe abdominal pain due to inflammation of the abdominal cavity (peritonitis), and possible additional serositis including pericarditis. Attacks can also include arthritis, pleuritis, and skin rashes [25].

TRAPS, formerly known as familial Hibernian fever, is a rare autosomal dominant autoinflammatory disorder characterized by recurrent episodes of long-lasting fever and inflammation in different regions of the body. It is characterized by long, dramatic, episodes of high fever, severe pain in the abdomen, chest, or joints, skin rash, and inflammation in or around the eyes. The age of onset varies from early childhood to adulthood, and the disease appears to affect men and women equally. The earliest cases of TRAPS were reported in individuals of Irish-Scottish descent, but the disease has since been found in nearly all ethnic groups.

TRAPS is caused by a genetic defect in a protein known as tumor necrosis factor receptor (TNFR). Mutant TNFRs promotes inflammation. Episodes can be triggered by infection or stress. The disease is now managed with anti-interleukin (IL)-1 antagonists, rather than corticosteroids or tumor necrosis factor (TNF) inhibitors [26].

Table 1	Definitions of recurrent,
incessant	, and chronic pericarditis

	Definition
Incessant	Pericarditis lasting for > 4 to 6 weeks but <3 months* without remission
Recurrent	Recurrence of pericarditis after a documented first episode of acute pericarditis and a symptom-free interval of 4–6 weeks or longer ^o
Chronic	Pericarditis lasting for >3 months*

*Arbitrary term defined by experts

°Usually recurrences occur within 18 to 24 months from the index attack

(Modified from Adler Y, Charron P, Imazio M, et al. Eur Heart J 2015,36:2921-2964; with permission of Oxford University Press (UK) © European Society of Cardiology, www.escardio.org/guidelines) [14••]

Cause	Frequency
Idiopathic	>60 %
Infectious (e.g., especially viral)	About 20 %
Systemic inflammatory diseases and pericardial injury syndromes	10-25 %
Autoinflammatory diseases	About 5-10 %*
Neoplastic pericardial diseases	5-10 %
Inadequate treatment of the first or subsequent attack of pericarditis	Unknown°

*Especially in children

°Inadequate treatment according to doses, duration, and tapering and may include the lack of an adequate time of restriction of physical activities

Diagnosis

The diagnosis of recurrent pericarditis is based on an established evidence of a previous attack of acute pericarditis plus "pericarditic pain" and another objective evidence of activity of pericardial inflammatory disease (e.g., pericardial rubs, ECG changes, new or worsening pericardial effusion, elevation of markers of inflammation or white blood cell count) [3, 5••]. In atypical or doubtful cases, the evidence of pericardial inflammation by an imaging technique is helpful (e.g., pericardial contrast enhancement on CT or evidence of edema and delayed enhancement on CMR) (Table 3) [14••, 27••, 28•].

In patients with recurrences, the diagnostic evaluation is essentially based on (1) confirmation of the diagnosis, (2) evaluation of possible risk factors for complications (e.g., especially moderate to large pericardial effusions or worsening

 Table 3
 Diagnostic criteria for incessant, recurrent and chronic pericarditis

Incessant pericarditis is pericarditis lasting for > 4 to 6 weeks but <3 months* without remission.

Recurrent pericarditis is defined with:

- (1) a documented first attack of acute pericarditis,
- (2) a symptom-free interval of 4 to 6 weeks or longer*, and
- (3) evidence of subsequent recurrence of pericarditis documented by recurrent pain compatible with pericarditis and one or more of the following signs:

a pericardial friction rub,

changes on electrocardiography,

- echocardiographic evidence of new or worsening pericardial effusion, elevation in the white-cell count, erythrocyte sedimentation rate, or Creactive protein (CRP) level.
- Chronic pericarditis is pericarditis lasting for >3 months*

pericardial effusions, cardiac tamponade, incomplete or lacking response to anti-inflammatory therapy), and (3) exclusion of potential specific etiologies (e.g., tuberculosis, systemic inflammatory diseases, cancer) that could be missed in the evaluation of previous episodes of pericarditis [21].

The same high-risk features or red flags presented for acute pericarditis should be considered in patients with recurrent pericarditis. If there are no risk factors and no clues or suspicion of a missed etiology, there is no reason to repeat etiological diagnostic tests for each recurrence [29–31]. There is increasing work suggesting the importance of the assessment of systemic inflammation by C-reactive protein or pericardial inflammation by an imaging technique, especially cardiac magnetic resonance (CMR) to monitor therapy and assess its individualized duration. Also tapering of anti-inflammatory therapies is recommended in an attempt to reduce the risk of subsequent recurrences according to experts opinion [14••].

Traditional Anti-Inflammatory Therapy

The mainstay of therapy for recurrences is physical restriction as non-pharmacological measure until symptoms resolution and C-reactive protein normalization [32] and antiinflammatory therapy based on aspirin or NSAID plus colchicine as first choice for acute pericarditis (Table 4) [14••, 33]. Corticosteroids should be considered only after failure of aspirin/NSAID (and more than one of these drugs) [32].

Corticosteroids should be considered also for specific indications including (1) a systemic inflammatory disease already on maintenance therapy with steroids or with an indication to steroids, (2) pregnancy, (3) renal failure, and (4) need to avoid NSAID for concomitant anticoagulant therapies.

High doses of corticosteroids (e.g., prednisone 1 to 1.5 mg/kg/day) are no longer recommended [14••] since may increase the risk of severe side effects and thus drug withdrawals, hospitalizations, and even more recurrences probably related to such events [6, 7, 34].

In patients on steroids, it is critical to use low to moderate doses (e.g., prednisone 0.2 to 0.5 mg/day or equivalent) for 2 to 4 weeks according to the clinical response

^{*3} months is an arbitrary time interval defined by experts and reflect the usual resolution of an acute attack of pericarditis within this time interval; recurrences usually occur within 18–24 months, but a precise upper limit of time has not been established

Therapy	Dosing	Duration*	Tapering	Monitoring	LOE
Aspirin	750-500 mg three times daily	1–2 weeks	Weekly in 3–4 weeks	Needed	А
Ibuprofen	600-800 mg three times daily	1-2 weeks	Weekly in 3-4 weeks	Needed	А
Indomethacin	50 mg three times daily	1-2 weeks	Weekly in 3-4 weeks	Needed	В
Colchicine	0.5 once (<70 kg or chronic kidney disease) or 0.5 mg twice daily°	6 months	May be considered	Needed	А
Prednisone	0.2 to 0.5 mg/kg/day	2-4 weeks	Several months	Needed	В
Azathioprine	Starting with 1 mg/kg day then gradually increased to 2–3 mg/kg/day	Several months	Several months	Needed	С
IVIG	400 to 500 mg iv daily for 5 days	5 days	Not required	Needed	С
Anakinra	1 to 2 mg/kg/day up to 100 mg/day in adults	Several months	To be determined	Needed	С
Pericardiectomy	n.a.	n.a	n.a	Needed	С

Table 4 Common therapeutic options for recurrent pericarditis

Monitoring is essentially based on the assessment of blood count, creatinine, creatine kinanse (CK), transaminases, C-reactive protein, and echocardiography

LOE A, data derived from multiple randomized clinical trials or meta-analyses; LOE B, data derived from a single randomized clinical trial or large nonrandomized studies; and LOE C, consensus of opinion of the experts and/or small studies, retrospective studies, and registries

IVIG IV immuno globulins, n.a. not applicable

*Therapy duration as initial dosing

°0.6 mg is the usual dosing that is available in North America

and then slow tapering the drug after symptoms resolution and normalization of C-reactive protein (Table 5) [7, 33]. In case of recurrence of symptoms during steroid tapering, that is very common at doses below 15 mg/day of prednisone or equivalent, do not increase the corticosteroid again, but try to control the disease increasing or reinstituting aspirin or a NSAID plus colchicine [14..., 35].

In more difficult cases, it is possible to combine either NSAID plus colchicine and low to moderate doses of corticosteroids in an attempt to better control symptoms [14...].

Colchicine

Colchicine is now a well-established first option for the therapy of acute and recurrent pericarditis. Based on several clinical trials [1, 5...], colchicine is indicated to hasten the response to additional anti-inflammatory therapies (e.g., NSAID, corticosteroids), improve remission rates at 1-2 weeks, and especially reduce the risk of recurrences by at least 50 %. The drug is recommended at low doses (0.5 mg BID for patients >70 kg or only 0.5 once daily for 6 months) without a loading dose in order to improve the compliance of the patients and reduce the

Table 5 Tapering of corticosteroids in recurrent pericarditis	Prednisone dose*	Starting dose 0.25 to 0.50 mg/kg/day*	Tapering**
	Prednisone daily dose	>50 mg	10 mg/day every 1 to 2 weeks
		50–25 mg	5-10 mg/day every 1 to 2 weeks
		25–15 mg	2.5 mg/day every 2 to 4 weeks
		<15 mg	1.0 to 2.5 mg/day every 2 to 6 weeks

Calcium intake (supplement plus oral intake) 1,200-1,500 mg/day and vitamin D supplementation 800-1000 IU/ day should be offered to all patients receiving glucocorticoids. Moreover, bisphosphonates are recommended to prevent bone loss in all men ≥50 years and postmenopausal women in whom long-term treatment with glucocorticoids is initiated at a dose ≥5.0-7.5 mg/d of prednisone or equivalent

*Avoid higher doses except for special cases, and only for a few days, with rapid tapering to 25 mg/day. Prednisone 25 mg is equivalent to methylprednisolone 20 mg

**Every decrease in prednisone dose should be done only if the patient is asymptomatic and C-reactive protein is normal, particularly for doses <25 mg/day

(Modified from Adler Y, Charron P, Imazio M, et al. Eur Heart J 2015,36:2921-2964; with permission of Oxford University Press (UK) © European Society of Cardiology, www.escardio.org/guidelines) [14••]

risk of gastrointestinal intolerance, the most common side effect (reported in about 5-10 % of cases).

The use of colchicine received a Class I recommendation, LOE A in 2015 ESC guidelines [14••].

New Emerging Options for Medical Therapy

One of the most challenging issues is how to cope with patients who have recurrences despite colchicine. A small subset of patients (about 5 %) may develop corticosteroiddependence and colchicine resistance (that is still having recurrences despite colchicine and triple therapy with NSAID, colchicine, and corticosteroids).

Among the most promising old and new emerging treatments, the three most common and evidence-based therapies are based on azathioprine, human intravenous immunoglobulin (IVIG), and anakinra (Table 4) [8, 9, 10•, 11, 12•, 35]. The main mechanism of action of each drug is reported in Fig. 1.

Azathioprine

Azathioprine is an immunosuppressive drug belonging to the chemical class of purine analogs that is commonly used in organ transplantation recipients and autoimmune diseases. The largest reported experience is a single-center, retrospective study of 46 patients with idiopathic recurrent pericarditis (mean age 40 years, range 11 to 71 years), where azathioprine was administered at the dose of 1.5-2.5 mg/kg die for 13.6 ± 5.1 months in the idiopathic forms. The use of azathioprine was associated with stable remission following steroid discontinuation in more than 50 % of patients [8]. Overall

azathioprine was well-tolerated in the mentioned study; transient hepatotoxicity was observed in about 10 % of cases and leukopenia in 6–7 %; transient gastrointestinal symptoms with spontaneous resolution were reported in 4–5 % of cases.

NSAIDs and corticosteroids may be combined and continued, and the drug is especially a steroid-sparing agent to reduce and withdraw corticosteroids with a slow onset of action (1-2 months) that requires a prolonged therapy of several months [14••].

Overall, azathioprine is a potentially useful, cheap, and safe solution in patients who do not respond to conventional therapies and are not able to withdraw corticosteroids (LOE C) [14••]. Azathioprine is essentially a steroid-sparing agent; it is less useful in the resolution of an acute attack. The recommended initial dosage is 1 mg/kg/day given once daily, gradually increased till 2–3 mg/kg/day. Concomitant therapy with allopurinol greatly increases bone marrow toxicity and must be avoided [14••].

Intravenous Immunoglobulins (IVIG)

IVIGs are prepared from plasma pooled from healthy donors. Administered IVIGs can exert both anti-inflammatory and immunomodulatory effects; moreover, they may be helpful for the clearance of infectious agents [35]. This treatment has been studied both in children and adults with recurrent pericarditis with limited published data [9, 10•]. The used treatment scheme is 400 to 500 mg/kg/day for 5 days. Overall, IVIGs are a possible rapidly acting, safe, and efficacious steroid-sparing treatment for refractory pericarditis (LOE C), useful in the management of the acute attack;





recurrences may occur after IVIG discontinuation but a cycle of therapy can be repeated after 1 month [35]. The main limitations of this treatment are represented by the costs and possible safety concerns related to the need of administration of plasma derivate from "healthy donors" [35].

Anakinra and Biological Agents

Anakinra is a recombinant form of the naturally occurring interleukin-1 (IL-1) receptor antagonist that has been successfully used in patients with FMF after colchicine failure. It essentially acts by antagonizing the biological effects of IL-1, which is a proinflammatory cytokine [12•, 25]. It is currently approved by the Food and Drug Administration for the treatment of rheumatoid arthritis. The drug has been initially used in pediatric patients, where the long-term side effects of corticosteroids are particularly relevant, such as the deleterious effects on growth, and also in adult patients with refractory recurrent pericarditis, especially if corticosteroiddependent [11, 12•]. Anakinra is a potentially useful, effective, rapidly acting steroid-sparing agent (LOE C) [14..]. However, recurrences after drug discontinuation are a matter of concern, and the drug is rather expensive. RCTs are required to confirm these findings and address the most effective treatment protocol [12•]. Currently it is usually prescribed as 1 to 2 mg/kg/day up to 100 mg sc in adults for 6 months then tapered. The best treatment scheme is to be determined.

After failure of all options of medical therapy or for those patients who do not tolerate medical therapy or have serious adverse events related to medical therapy, the last possible option is the surgical removal of the pericardium. Total or radical pericardiectomy is recommended in these cases in experienced centers performing this surgery [13•] Often, this is done as a last resort after exhausting medical therapy in younger patients who have a lot of adverse effects from drugs (especially steroids).



Fig. 2 A proposed stepwise approach for therapy of recurrent pericarditis. The *arrow* indicates the direction of the stepwise approach from NSAID/aspirin towards pericardiectomy after failure of all medical therapies. *Includes azathioprine, IVIG, and anakinra

Prognosis

The overall prognosis of idiopathic recurrent pericarditis (the most common type of recurrence occurring in clinical practice) is good. Despite a possible impairment of the quality of life for a limited time of a few years (usually 1–2 years) with several recurrences, there is no significant risk of increased mortality or chronic evolution [36]. Constrictive pericarditis has never been described or published in the literature [37]; however, a subset may have transient constrictive physiology on imaging. The risk of constriction is related to the etiology and not the number of recurrences [38]. Moreover, in the absence of a missed etiology, also the risk of cardiac tamponade is very low in idiopathic recurrent pericarditis [37–39].

Conclusions

The management of recurrent pericarditis is one of the most difficult tasks of "Pericardiology". A stepwise approach is recommended according to 2015 ESC guidelines (Fig. 2) starting from the common and cheaper options (i.e., NSAID and colchicine), then corticosteroid and colchicine, a combination of the three options (NSAID, colchicine, and corticosteroids), azathioprine, IVIG, or anakinra as last medical options before pericardiectomy [40].

Compliance with Ethics Guidelines

Conflict of Interest Dr. Imazio's institution has received research grants from Acarpia srl (Madeira, Portugal) and SOBI (Stockholm, Sweden). Drs Imazio, Adler, and Charron have been members of the Task Force for 2015 ESC guidelines on pericardial diseases.

Human and Animal Rights and Informed Consent This article does not contain any studies with human or animal subjects performed by any of the authors.

References

Papers of particular interest, published recently, have been highlighted as:

- Of importance
- •• Of major importance
- Imazio M, Bobbio M, Cecchi E, Demarie D, Demichelis B, Pomari F, et al. Colchicine in addition to conventional therapy for acute pericarditis: results of the COlchicine for acute Pericarditis (COPE) trial. Circulation. 2005;112:2012–6.
- Imazio M, Brucato A, Cemin R, Ferrua S, Maggiolini S, Beqaraj F, et al. A randomized trial of colchicine for acute pericarditis. N Engl J Med. 2013;369:1522–8.

- Imazio M, Bobbio M, Cecchi E, Demarie D, Pomari F, Moratti M, et al. Colchicine as first-choice therapy for recurrent pericarditis: results of the CORE (colchicine for recurrent pericarditis) trial. Arch Intern Med. 2005;165:1987–91.
- Imazio M, Brucato A, Cemin R, Ferrua S, Belli R, Maestroni S, et al. Colchicine for recurrent pericarditis (CORP): a randomized trial. Ann Intern Med. 2011;155:409–14.
- 5.•• Imazio M, Belli R, Brucato A, Cemin R, Ferrua S, Beqaraj F, et al. Efficacy and safety of colchicine for treatment of multiple recurrences of pericarditis (CORP-2): a multicentre, double-blind, placebo-controlled, randomised trial. Lancet. 2014;S0140-6736:62709-9. First multicenter RCT to report the efficacy and safety of colchicine also for patients with multiple recurrences of pericarditis.
- Artom G, Koren-Morag N, Spodick DH, Brucato A, Guindo J, Bayes-de-Luna A, et al. Pretreatment with corticosteroids attenuates the efficacy of colchicine in preventing recurrent pericarditis: a multi-centre all-case analysis. Eur Heart J. 2005;26:723–7.
- Imazio M, Brucato A, Cumetti D, Brambilla G, Demichelis B, Ferro S, et al. Corticosteroids for recurrent pericarditis: high versus low doses: a nonrandomized observation. Circulation. 2008;118: 667–71.
- Vianello F, Cinetto F, Cavraro M, Battisti A, Castelli M, Imbergamo S, et al. Azathioprine in isolated recurrent pericarditis: a single centre experience. Int J Cardiol. 2011;147:477–8.
- Moretti M, Buiatti A, Merlo M, Massa L, Fabris E, Pinamonti B, et al. Usefulness of high-dose intravenous human immunoglobulins treatment for refractory recurrent pericarditis. Am J Cardiol. 2013;112:1493–8.
- 10.• Imazio M, Lazaros G, Brucato A, Picardi E, Vasileiou P, Carraro M, Tousoulis D, Belli R, Gaita F. Intravenous human immunoglobulin for refractory recurrent pericarditis. A systematic review of all published cases. J CardiovascMed (Hagerstown). 2015 Jun 18. First systematic review of available evidence to support the use of IVIG in recurrent pericarditis.
- Lazaros G, Vasileiou P, Koutsianas C, Antonatou K, Stefanadis C, Pectasides D, et al. Anakinra for the management of resistant idiopathic recurrent pericarditis. Initial experience in 10 adult cases. Ann Rheum Dis. 2014;73(12):2215–7.
- 12.• Lazaros G, Imazio M, Brucato A, Picardi E, Vassilopoulos D, Vasileiou P, Tousouis D, Gaita F. Anakinra: an emerging option for refractory idiopathic recurrent pericarditis. A systematic review of published evidence. J Cardiovasc Med (Hagerstown). 2015 Jun 18. First systematic review to summarize the efficacy and safety of anakinra for recurrent pericarditis.
- 13.• Khandaker MH, Schaff HV, Greason KL, Anavekar NS, Espinosa RE, Hayes SN, et al. Pericardiectomy vs medical management in patients with relapsing pericarditis. Mayo Clin Proc. 2012;87:1062–70. First study to report the efficacy of pericardiectomy for refractory recurrent pericarditis after the failure of medical therapy.
- 14.•• Adler Y, Charron P, Imazio M, Badano L, Barón-Esquivias G, Bogaert J, et al. 2015 ESC Guidelines for the diagnosis and management of pericardial diseases: The Task Force for the Diagnosis and Management of Pericardial Diseases of the European Society of Cardiology (ESC)Endorsed by: The European Association for Cardio-Thoracic Surgery (EACTS). Eur Heart J. 2015;36:2921–64. New European guidelines on the diagnosis and management of pericardial diseases.
- 15. Soler-Soler J, Sagristà-Sauleda J, Permanyer-Miralda G. Relapsing pericarditis. Heart. 2004;90:1364–8.
- 16. Hota SS, Chow CM, Bonneau D, Chisholm RJ. Surgical treatment for incessant pericarditis. Can J Cardiol. 2009;25:161–2.
- Imazio M, Brucato A, Doria A, Brambilla G, Ghirardello A, Romito A, et al. Antinuclear antibodies in recurrent idiopathic pericarditis: prevalence and clinical significance. Int J Cardiol. 2009;136(3):289–93.

- Caforio AL, Brucato A, Doria A, Brambilla G, Angelini A, Ghirardello A, et al. Anti-heart and anti-intercalated disk autoantibodies: evidence for autoimmunity in idiopathic recurrent acute pericarditis. Heart. 2010;96:779–84.
- Pankuweit S, Stein A, Karatolios K, Richter A, Ruppert V, Maisch B. Viral genomes in the pericardial fluid and in peri- and epicardial biopsies from a German cohort of patients with large to moderate pericardial effusions. Heart Fail Rev. 2013;18:329–36.
- Imazio M, Trinchero R, Shabetai R. Pathogenesis, management, and prevention of recurrent pericarditis. J Cardiovasc Med (Hagerstown). 2007;8:404–10.
- Brucato A, Maestroni S, Cumetti D, Thiella G, Alari G, Brambilla G, et al. Recurrent pericarditis: infectious or autoimmune? Autoimmun Rev. 2008;8:44–7.
- Imazio M, Brucato A, Derosa FG, Lestuzzi C, Bombana E, Scipione F, et al. Aetiological diagnosis in acute and recurrent pericarditis: when and how. J Cardiovasc Med (Hagerstown). 2009;10: 217–30.
- Cantarini L, Imazio M, Brizi MG, Lucherini OM, Brucato A, Cimaz R, et al. Role of autoimmunity and autoinflammation in the pathogenesis of idiopathic recurrent pericarditis. Clin Rev Allergy Immunol. 2013;44:6–13.
- Gaspari S, Marsili M, Imazio M, Brucato A, Di Blasi Lo Cuccio C, Chiarelli F, et al. New insights in the pathogenesis and therapy of idiopathic recurrent pericarditis in children. Clin Exp Rheumatol. 2013;31:788–94.
- 25. Kucuk A, Gezer IA, Ucar R, Karahan AY. Familial Mediterranean Fever. Acta Medica (Hradec Kralove). 2014;57:97–104.
- 26. Magnotti F, Vitale A, Rigante D, Lucherini OM, Cimaz R, Muscari I, et al. The most recent advances in pathophysiology and management of tumor necrosis factor receptor-associated periodic syndrome (TRAPS): personal experience and literature review. Clin Exp Rheumatol. 2013;31:141–9.
- 27.•• Klein AL, Abbara S, Agler DA, Appleton CP, Asher CR, Hoit B, et al. American Society of Echocardiography clinical recommendations for multimodality cardiovascular imaging of patients with pericardial disease: endorsed by the Society for Cardiovascular Magnetic Resonance and Society of Cardiovascular Computed Tomography. J Am Soc Echocardiogr. 2013;26:965–1012. American Consensus document on multimodality imaging of pericardial diseases.
- 28.• Alraies MC, AlJaroudi W, Yarmohammadi H, Yingchoncharoen T, Schuster A, Senapati A, et al. Usefulness of cardiac magnetic resonance-guided management in patients with recurrent pericarditis. Am J Cardiol. 2015;115:542–7. First observational study to support the use of imaging to guide the management of recurrent pericarditis.
- 29. Imazio M, Spodick DH, Brucato A, Trinchero R, Adler Y. Controversial issues in the management of pericardial diseases. Circulation. 2010;121:916–28.
- Imazio M, Cecchi E, Demichelis B, Ierna S, Demarie D, Ghisio A, et al. Indicators of poor prognosis of acute pericarditis. Circulation. 2007;115:2739–44.
- Imazio M, Gaita F. Diagnosis and treatment of pericarditis. Heart. 2015;101:1159–68.
- 32. Imazio M, Brucato A, Maestroni S, Cumetti D, Dominelli A, Natale G, et al. Prevalence of C-reactive protein elevation and time course of normalization in acute pericarditis: implications for the diagnosis, therapy, and prognosis of pericarditis. Circulation. 2011;123: 1092–7.
- Imazio M, Adler Y. Treatment with aspirin, NSAID, corticosteroids, and colchicine in acute and recurrent pericarditis. Heart Fail Rev. 2013;18:355–60.
- Imazio M, Brucato A, Trinchero R, Shabetai R, Spodick D, Adler Y. Corticosteroid therapy for pericarditis: a double-edged sword. Nat Clin Pract Cardiovasc Med. 2008;5:118–9.

- Imazio M, Lazaros G, Brucato A, Gaita F. Recurrent pericarditis: new and emerging therapeutic options. Nat Rev Cardiol. 2015. doi: 10.1038/nrcardio.2015.115.
- Imazio M, Gaita F, LeWinter M. Evaluation and treatment of pericarditis: a systematic review. JAMA. 2015;314:1498–506.
- Imazio M, Brucato A, Adler Y, Brambilla G, Artom G, Cecchi E, et al. Prognosis of idiopathic recurrent pericarditis as determined from previously published reports. Am J Cardiol. 2007;100:1026–8.
- Imazio M, Brucato A, Maestroni S, Cumetti D, Belli R, Trinchero R, et al. Risk of constrictive pericarditis after acute pericarditis. Circulation. 2011;124:1270–5.
- Imazio M. Pericardial involvement in systemic inflammatory diseases. Heart. 2011;97:1882–92.
- Imazio M. Myopericardial diseases. Diagnosis and Management. Springer 2016.